LTETS

FCC ID: Q78-R8119F851719A

FCC
MEASUREMENT AND TEST REPORT

For

ZTE Corporation

ZTE Plaza, Hi-tech Park, Nanshan District, Shenzhen,
Guangdong, China 518057

FCC ID: Q78-R8119F851719A
May 20, 2017

This Report Concerns: Equipment Type:
@ Original Report LTE Remote Radio Unit

Test Engineer: i
Jennie.He

Report No.: RP20170504027-2

Test Date: Feb 28 — Mar 2, 2017

Reviewed By: X.-{‘F- ?/‘-{ m”ﬁg/

Xie Yuming

Prepared By: ZRT EMC Shenzhen Laboratory

ZTE Plaza, Hi-tech Park, Nanshan District, Shenzhen,
Guangdong, China 518057, P.R.China Tel: +86-755-26770000
Fax: +86-755-26771999

Note: The test report is specially limited to the above company and this particular sample only. It may not be
duplicated without prior written consent of ZRT EMC Shenzhen Laboratory. This report must not be used by

the client to claim product certification . approval . or endorsement by any agency of the US Government.

FCC PART 27 TYPE APPROVAL




ZTETS FCC ID: Q78-R8119F851719A

1 TABLE OF CONTENTS

N = @ ] @ @ ] I N 8 1 TSR 2
2 GENERAL INFORMATION .....ciutititieitiete ettt sttt b ettt b s bt ek s e s bRt s et et et s b et e se et et et enesbere et 4
Product Description for Equipment UNder TESt (EUT) ....cooiiiiiiiiiese ettt 4
(O 0] 1= o1 1Y S 4
Related SUDMILEAI(S)/GANT(S) ... ..ccererieeeiriie ettt bbbt e bbb et et e s be s b e b et e sbesbesbeneebesbenbeneas 4
LIS 1Y =3 1 ToTo (o] oo Y2 PP 4
LSS A = ot 12O OO RSP UUSRRPRURON 5
3 SYSTEM TEST CONFIGURATION ... .ottt ettt sttt et e ebe et eseseebe st ete e saere et 5
Description Of TESt CONFIQUIALION .........oviiiiiieie ettt bbbt st se e be st b e 5
4 SUMMARY OF TEST RESULTS ...ttt ettt ettt sttt sttt e s e et et be et eseseete e ene e e 6
5 TRANSMITTER OUTPUT POWER .......ooiiiiiiieise ettt sttt bttt st st s bbbttt b 7
Applicable Standard: FCC §2.1046, 827.50 ......cccciiiiiieeeeereeiee ettt sttt eese e seene s 7
Test EQUIPMENE LiSt @nd DETAIIS........ccoiiiieiieie et bbb bbbttt e bbb 7
TEST PIOCEUUIE. ...ttt b bbbt b bbb bt e b e e b e e b e e E e A bt b e Rt e bt e b e e b e b ebe ekt e b e eb e e ebeebenbe b e 8
S a\VTq o] e g L= gl v UN@Xo] gTo 11 i o] o OO 8
TEST RESUIE PASS......eiitiiiieie et bbbt b bt h bt b bR e e b e e b A b b e Rt e bt e bt e b b e bt et e s b e nb et ebeebenbe b neas 8
Test Mode: TranSMILtNG LTE .......cooiiiiiieeise ettt sttt b e bbb e st bt et esbe st e enenbenbesbeneas 8
LIS 0 1 - PP 8
RF Bandwidth :IBW 20MHZ(LTE 20MHZ) .....c.ooviiiieieeeeee ettt ee 8
RF Bandwidth :IBW 15MHZ(LTE 15MHZ) .....c.occiiiiiiieitieie et sttt sttt st 14
RF Bandwidth :IBW L10MHZ(LTE L1OMHZ) .....coiuiiieeieeeee ettt sttt 20
RF Bandwidth :IBW SMHZ(LTE SIMHZ) ..ottt ettt et 26
LI o @ 1] U TT 32
Applicable standard: FCC 82.1091 81.1037 .....ccccoiiieirerierieiee sttt sttt st bt ene st st seesestesne e ens 32
0 o T ST 32
L= D T = USSP 33
LIS ARV L 7 TSRS 33
7 MODULATION CHARACTERISTIC ...ttt et sttt sttt s ettt ete st b nnens 33
P o] o] [Tor=T o] (=TS v= TaTo F= 1o B o O G S X O 33
Test EQUIPMENt LiSt @Nd DETAIIS........ccoiiiiieie ettt bttt sttt st e 33
SIS CoTot=To U = T OO SO OOUR PR 34
Test Data Environmental CONGITIONS .........c.ooviiiiiiiiieie ettt et s re e s besbeereesbesbesbeeneesbeanas 34
TESE RESUIE PASS.....eiiieiieee ettt bbb b b st b e bt e b £ e bt e bt e bt e b e b e bt e bt e b e b et eb e eb e s b b e st ebenbe b e 34
Test Mode: TranSMItING LTE .......cooiiiiiiec et bbb bbbt bbb 34
LI 3 D 1 7= TSP PSP TRT PR OP T 34
RF Bandwidth :IBW 20MHZ(LTE 20MHZ) .....c.oouiiiieieesee ettt sttt 34
RF Bandwidth :IBW 15MHZ(LTE 15MHZ) .....coiuiiiieieesee ettt sttt sttt 58
RF Bandwidth :IBW 10MHZ(LTE LOMHZ) .....cocciiiiiiieiie ettt sttt sne st nne e 82
RF Bandwidth :IBW SMHZ(LTE SIMHZ) ......oveiiiieiecese sttt sttt sttt e neens 106
8 SPURIOUS RADIATED EMISSIONS ......cooioiiiiteicitsie ettt sttt st saesaeaesestestesaenessessessenens 130
Applicable Standard: FCC CFR 47 82.1053........cci ettt sttt et ne e saene s 130
Test EqUIPMENt LiSt and DELAIIS.........c.coeiiiiiiteieee bbb bbbt 130
SIS A (o Tor=To U = T OO OO S TR 132
Test RESUIIS SUMMANY: PASS ...t b bbb bbbt bt et nas 132
ENVIroNmMeENntal CONAITIONS .......ooviiiiiiieieeee sttt bbbt b bt b e s b b et b sb e bbbt et b b e 132
LSS e F= L= R TSSO TSSOSO P TR U TP UP PP 132
9 SPURIOUS EMISSIONS AT ANTENNA TERMINALS ..ottt 135
Applicable Standard: FCCE82.1051, 827.53 ... .ottt bbb bt 135

FCC PART 27 TYPE APPROVAL 2




ZTETS FCC ID: Q78-R8119F851719A

Test EQUIPMENt LiSt @nd DETAUIS ........ccoiiiiiiiie et bbb sb e s 135
BT O (0Tt =T 0 (USROS 135
Test Data Environmental CONAITIONS ..ot bbbttt bbbt sbe s 136
TESE RESUIL PSS .t iiiiiiiiieiee sttt ettt e et e sbe e st e st e aesR e es e e e e s EeeReesseseesReeseeteneesaeennenreneeaneentenre s 136
Test Mode: TranSMILtNG LTE ..ottt bbb bbbt b e b bbb bt be st b snens 136
L3S 8 D= = TSP PP PP PPRUPRPPRRN 136
LTE 20IMIHZ ...tttk bbbk ket R Rt R R e Rt bRt R R e bRt bRt bRt Rt aere et 136
I Y1V [ 2 TSR 159
NI 01V [ 2T 183
LTE BIMIHZ ..ottt bbb bbbt E bbb e bRt R Rt E R e Rt b Rt bttt E et e n et n e 207
10 OCCUPIED BANDWIDTH......oiiiiietiiieteisiee ettt sttt st bese st besessesessebe e tesessesesaeseseatesessesesseseseasesennas 231
Applicable Standard: FCC 82.1049 ..ottt ettt bt sttt bt et st b e saene s 231
Test EQUIPMENt LiSt @nd DETAUIS:........cooiiiiiiiieieees ettt bbbttt nee s 231
BT o (0Tt = 0 (USSR 232
ENVIroNmMeNntal CONAITIONS .......oviiiiiiieieee ettt bbb bbb bt e st et st st e eneebe st b ens 232
QST R LTl = USSR 232
Test Mode: TranSMILtNG LTE .......cooiiiieieicese ettt sttt bbb bbb st sbe e be st st snens 232
=25 8 = = TSP UPRPPRUPRPRRN 232
RF Bandwidth :IBW 20MHZ(LTE) ......ccoiiiiriieieerees ettt sttt st e seneseete e sne e e 232
RF Bandwidth :IBW L5IMHZ(LTE) ......ccoieiiiiiirieiesisese sttt sse ettt ssbese st st e ssesesaasesensessnnes 238
RF Bandwidth (IBW LOMHZ(LTE) ......ccoiiiiititieeieer sttt sttt et sesbeneseebe e sne e e 244
RF Bandwidth (IBW SIMHZ(LTE).........cctiiiiitee ettt sttt st et se b eneseete e sne e e 250
L1 BAND EDGES ... .ottt ettt ettt ettt eeh e e ek R e st e b e Rt e e e b e e ke At e b e R e st e b et Re et ere et ete et e e 256
Applicable Standard: FCC 82.1051, 827.53.......ccccciiiiiiiieesiee sttt sttt sae e 256
Test EqQUIpMeENt LISt @nd DELAIIS...........ccccveiiiii ettt e sresreeneene e 256
TESE PrOCEOUIE.....c.ee ittt ettt et et s b s b e e te et e st e s b e e st et e beshe e s b et e s beeheesbesbesbeessebesbesaeesbesbestesnsebesrens 257
Test Data Environmental CONGITIONS ........ccuoiiiiiieieie e e e teste e e aesae e e ssesaesreeneensenrens 257
TESE RESUIL PaSS.. ittt ettt b ettt e s b e st et e st e ebeesb et e s beebeesbesbesbeeasebesbesbeesbesbesreeneebenrens 257
Test Mode: TranSMILtNG LTE .....coovoiii ettt te et e s aesteese e bestesneeaesaenreaneenenrens 257
=TS L= = PP RTSR 257
RF Bandwidth :IBW 20MHZ(ETIMILL) .....coiiiiiieiesieeiestee ettt sttt sttt b enenaete s s e nnas 257
RF Bandwidth :IBW 20MHZ(ETIML.2) ..ottt sttt et et enesaete et e e 263
RF Bandwidth :IBW I5MHZ(ETIMLL) ..ottt sttt beneseere e sne e e 269
RF Bandwidth :IBW 15MHZ(ETIMIL.2) .....ccooviiiiieirieesisieie ettt sttt sttt sttt st s besesaetesenne e e 275
RF Bandwidth :IBW LOMHZ(ETIMILL) .....ciiiiiiiieeiieeie ettt st sttt sttt s benesaatessnse e e 281
RF Bandwidth :IBW LOMHZ(ETIML.2) ..ottt sttt sttt eneseete e nne e e 287
RF Bandwidth :IBW SMHZ(ETIMILL) ....oovciiiiiiieeieteesiee ettt sttt sttt enennate s nne e e 293
RF Bandwidth :IBW SMHZ(ETIMIL.2) ....ccvciiiiiiiieeiietesestee ettt sttt sttt sa et a st ese b be e ane e enas 299
12 FREQUENCY STABILITY ..ottt ettt sttt e bbbt e et se b s et be et e e b etenaete e be e nnis 305
Applicable Standard: FCC § 2.1055, 827.54..........cccouiiiiiieeei ettt 305
Test EqUIPMENt LiSt and DELAIIS.........c.coeiiiiiiteieee bbb bbbt 305
QST O (0Tt =To (USRS 306
ENvVironmental CONITIONS .........c.coiiiiiiieie ettt st e ettt e s beene e st e st e s ae et e sbesbeeneebesras 306
QST A R LTl = TSRS 307
Test Mode: TranSMILtING LTE ..ot bbb bbbt bbbt 307
=25 0 D= L= PO PPRURRPRRN 307
Frequency Stability Versus TEMPEIAIUIE........cc.ciiiiieerie ettt te et et e be e e et e sbesreesaesbesresneeseenrens 307
Frequency Stability VErsUS VOITAGE. ......c.cviuiiiiiieie et ettt bbbt et 332

FCC PART 27 TYPE APPROVAL 3




LTETS

2 GENERAL INFORMATION

FCC ID: Q78-R8119F851719A

Product Description for EQuipment Under Test (EUT)

The ZTE Corporation’s product, model number: ZXSDR R8119 F851719A or the "EUT" as referred to in this

report is a LTE Remote Radio Unit.

Technical specification:

Size: 230 mm (Diameter) * 43.5 mm (Depth)

Input voltage: -48V

Frequency range: UL:1710MHz~1755MHz; DL: 2110MHz~2155 MHz
Max RF output power: 20dBm

Appearance of EUT:

FIGURE 1 APPEARANCE OF ZXSDR R8119 F851719A

Objective

This type approval report is prepared on behalf of ZRT EMC Shenzhen Laboratory in accordance with Part 1.

Part 2. partl5. Part 24 of the Federal Communication Commissions rules.

Related Submittal(s)/Grant(s)

No related submittal(s).

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of federal
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Regulations Title 47 Part 2 as well as the following parts:

Part 24 MISCELLANEOUS WIRELESS COMMUNICATIONS SERVICES

Applicable Standards: TIA EIA 137-A, TIA EIA 97-D, TIA/EIA 603-C, Land Mobile FM or PM Communications
Equipment Measurement and Performance Standards.

All radiated and conducted measurement was performed at ZTE Corporation Reliability Testing Center. The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Test Facility

The Test site used by Shenzhen ZTE Technology Service Co., Ltd to collect test data is located in the ZTE Plaza,
Hi-tech Park, Nanshan District, Shenzhen, Guangdong, 518057, P.R.China, Tel: +86-755-26770000, Fax:
+86-755-26771999. Test site at ZRT EMC Shenzhen Laboratory has been fully described in reports submitted
to the Federal Communication Commission (FCC). The details of these reports have been found to be in
compliance with the requirements of Section 2.948 of the FCC Rules on November 04, 2004. The facility also
complies with the radiated and AC line conducted test site criteria set forth in ANSI C63.4-2003.

The Federal Communications Commission has the reports on file and is listed under FCC Registration No.:
0007895832. The test site has been approved by the FCC for public use and is listed in the FCC Public Access
Link (PAL) database.

3 SYSTEM TEST CONFIGURATION

Description of Test Configuration

Justification

The EUT was configured for testing according to TIA/EIA-603C.

The final qualification test was performed with EUT operating at normal mode.
Equipment Modifications

ZTE Corporation has not done any modification on the EUT.

FCC PART 27 TYPE APPROVAL 5
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Configuration of Test Setup

Load
[£o0a ] F——

EUT

Block Diagram of Test Setup

PB1120A St

EUT

PR

10 cm Above Ground Plane

' f
B 1 1.5 Meter !

4 SUMMARY OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT

§ 2.1046 , §27.50 Transmitter output Power Compliant
§2.1091 ,81.1037 RF Exposure Compliant
§ 2.1047 Modulation Characteristic Compliant

§ 2.1053, §27.53 Spurious Radiated Emissions Compliant
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§2.1051, 827.53 Spurious Emissions AT Antenna Terminals Compliant
§2.1049 Occupied Bandwidth Compliant
§2.1051,827.53 Band Edge Compliant
8§ 2.1055, ,827.54 Frequency stability Compliant

5 TRANSMITTER OUTPUT POWER

Applicable Standard: Fcc s2.1046, §27.50

According to FCC 82.1046 &27.50, the EIRP (equivalent isotropically radiated power) must
not exceed 2000Watts.

Test Equipment List and Details

Manufacturer Description Model

Serial Number

Calibration
Date

Calibration
Due Date

Report #FCC-20170302
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. MXA Series
Agilent Spectrum Analyzer N9030A MY49431143 2016.09.12 | 2017.09.12
DTS DTS 20dB DTS50-20-3-1 09112005 2016.09.12 | 2017.09.12
Attenuator
Silverline Silverline RF Cable | SLA18-NMN1T | 100311-04-0001 N/A N/A

*statement of traceability: ZTE Corporation Reliability Testing Center attests that all
calibration has been performed per the NVLAP requirements, traceable to NIST.

Test Procedure

Computer

EUT

A\ 4

A

Attenuator

A 4

A 4

Spectrum analyzer

The RF output of the transmitter was connected to the input of the spectrum analyzer through
sufficient attenuation. External attenuation Loss is 20dB, Cable Loss is about 3.5dB

Environmental Conditions

Temperature: 20 °C
Relative Humidity: | 53 %

ATM Pressure: 1009 mbar
Test Result: pass

Test Mode: Transmitting LTE

Test Data:

RF Bandwidth :1BW 20MHz(LTE 20MHz)

Port

Center Freq. (MHz)

Max output
Power
in dBm

Total Power
in W
Of single antenna

Report #FCC-20170302
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2120 20. 07 34. 71
0 2132.5 20. 17 34. 70
2145 19. 88 34. 71
2120 20. 01 34. 71
1 2132.5 20. 15 34. 70
2145 19. 81 34. 70

Port 0 -2120MHz

ri Keysight LTE FDD & LTE-A FDD - Channel Power
(i

RF C
Carrier Ref Freq 2.120000000 GHz

10 dBl/div Ref 30.00 dBm

Center 2.12 GHz
Res BW 270 kHz

Channel Power

20.07 dBm /20 MHz

Power Spectral Density

-52.94 dBm /Hz

[ SENSE:INT] | ALIGN AUTO

i, Irig:FreeRun
#IFGain:Low

Carrier Ref Freq: 2.120000000 GHz
Avg|Hold:>200/200

#Atten: 16 dB Ext Gain: -23.50 dB

VBW 2.7 MHz

Comp Carrier Carrier Power

20.07 dBm / 20.00MHz

Iﬂlﬁllﬁll

03:58:35 PM Jul 05, 2017
‘ Preset To Std

Directicn: Downlink
Num CC(s): 1

1.4 MHz
(6 RB)

3 MHz
(15 RB)

5 MHz
(25 RB)

10 MHz
(50 RB)

15MHz
(75 RB)

20 MHz
(100 RB)

IMSG

STATUS

Port 0 -2132.5MHz

Report #FCC-20170302
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ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.132500000 GHz

Ref 30.00 dBm

Center 2.133 GHz
Res BW 270 kHz

Channel Power

20.17 dBm /20 MHz

Power Spectral Density

-52.84 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO  [04:20:56 PMJul 05, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.132500000 GHz Frequency

Trig: Free Run Avg|Hold:>200/200
#Atten: 16 dB Ext Gain: -23.50 dB

Direction: Downlink
Num CC(s): 1

VBW 2.7 MHz

Carrier Power

20.17 dBm / 20.00MHz

Comp Carrier

2.132500000 GHz

IMSG

Port 0 -2145MHz

Report #FCC-20170302
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ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

1 RF A

C
Carrier Ref Freq 2.145000000 GHz

Ref 30.00 dBm

Center 2.145 GHz
Res BW 270 kHz

Channel Power

19.88 dBm /20 MHz

Power Spectral Density

-53.13 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO

[04:48:35 PMJul 05, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.145000000 GHz
Trig: Free Run Avg|Hold:>200/200
#Atten: 16 dB Ext Gain: -23.50 dB

VBW 2.7 MHz

Comp Carrier Carrier Power

Frequency

Direction: Downlink
Num CC(s): 1

19.88 dBm / 20.00MHz

2.145000000 GHz

IMSG

Port 1 -2120MHz

Report #FCC-20170302
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ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

1 RF A

C
Carrier Ref Freq 2.120000000 GHz

Ref 30.00 dBm

Center 2.12 GHz
Res BW 270 kHz

Channel Power

20.01 dBm /20 MHz

Power Spectral Density

-53.00 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO

[04:01:02 PMJul 05, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.120000000 GHz
Trig: Free Run Avg|Hold:>200/200
#Atten: 16 dB Ext Gain: -23.50 dB

VBW 2.7 MHz

Comp Carrier Carrier Power

Frequency

Direction: Downlink
Num CC(s): 1

20.01 dBm / 20.00MHz

2.120000000 GHz

IMSG

Port 1 -2132.5MHz

Report #FCC-20170302
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ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.132500000 GHz

Ref 30.00 dBm

Center 2.133 GHz
Res BW 270 kHz

Channel Power

20.15 dBm /20 MHz

Power Spectral Density

-52.86 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO  [04:22:17 PMJul 05, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.132500000 GHz Frequency

Trig: Free Run Avg|Hold:>200/200
#Atten: 16 dB Ext Gain: -23.50 dB

Direction: Downlink
Num CC(s): 1

VBW 2.7 MHz

Carrier Power

20.15 dBm / 20.00MHz

Comp Carrier

2.132500000 GHz

IMSG

Port 1 -2145MHz

Report #FCC-20170302
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ri Keysight LTE FDD & LTE-A FDD - Channel Power ==
[ SENSE:INT] [ ALIGN AUTO  [04:49:42 PMJul 05, 2017
LR PR KTa Pl Carrier Ref Freq: 2145000000 GHz Fred ency
Cp Trig: Free Run Avg|Hold:>200/200 Direction: Downlink
#FGain:Low #Atten: 16 dB Ext Gain: -23.50 dB Num CC(s): 1

Ref 30.00 dBm

Center 2.145 GHz
Res BW 270 kHz VEW 2.7 MHz

Channel Power Comp Carrier  Carrier Power
o CCl 1981 dBm ) 20.00ue]
19.81 dBm /20 MHz

i 2.145000000 GHz
Power Spectral Density

-53.20 dBm /Hz

IMSG

RF Bandwidth :1BW 15MHz(LTE 15MHz)

Max output Total Power
Port Center Freq. (MHz) Power in W
in dBm Of single antenna

2117.5 20. 07 34.70

0 21325 20. 17 34. 70
21475 19. 88 34.70

2117.5 20. 01 34. 70

1 21325 20. 15 34. 70
2147.5 19. 81 34.70

Port 0 -2117.5MHz

Report #FCC-20170302 FCC PART 27 TYPE APPROVAL Report 14
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ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.117495000 GHz

Ref 30.00 dBm

Center 2.117 GHz
Res BW 220 kHz

Channel Power

19.60 dBm /15 MHz

Power Spectral Density

-52.16 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO  [04:54:11 PMJul 04, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.117495000 GHz Frequency

Trig: Free Run Avg|Hold:>200/200
#Atten: 10 dB Ext Gain: -23.50 dB

Direction: Downlink
Num CC(s): 1

VBW 2.2 MHz

Carrier Power

19.60 dBm / 15.00MHz

Comp Carrier

2.117495000 GHz

IMSG

Port 0 -2132.5MHz

Report #FCC-20170302
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ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.132500000 GHz

Ref 30.00 dBm

Center 2.133 GHz
Res BW 220 kHz

Channel Power

19.93 dBm /15 MHz

Power Spectral Density

-51.83 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO  [09:47:50 AM Jul 05, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.132500000 GHz Frequency

Trig: Free Run Avg|Hold:>200/200
#Atten: 10 dB Ext Gain: -23.50 dB

Direction: Downlink
Num CC(s): 1

VBW 2.2 MHz

Carrier Power

19.93 dBm / 15.00MHz

Comp Carrier

2.132500000 GHz

IMSG

Port 0 -2147.5MHz

Report #FCC-20170302
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ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.147500000 GHz

Ref 30.00 dBm

Center 2.148 GHz
Res BW 220 kHz

Channel Power

19.92 dBm /15 MHz

Power Spectral Density

-51.84 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO  [10:26:03 AM Jul 05, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.147500000 GHz Frequency

Trig: Free Run Avg|Hold:>200/200
#Atten: 16 dB Ext Gain: -23.50 dB

Direction: Downlink
Num CC(s): 1

VBW 2.2 MHz

Carrier Power

19.92 dBm / 15.00MHz

Comp Carrier

2.147500000 GHz

IMSG

Port 1 -2117.5MHz

Report #FCC-20170302
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ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.117500000 GHz

Ref 30.00 dBm

Center 2.118 GHz
Res BW 220 kHz

Channel Power

19.84 dBm /15 MHz

Power Spectral Density

-51.92 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO  [04:53:27 PMJul 04, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.117500000 GHz Frequency

Trig: Free Run Avg|Hold:>200/200
#Atten: 10 dB Ext Gain: -23.50 dB

Direction: Downlink
Num CC(s): 1

VBW 2.2 MHz

Carrier Power

19.84 dBm / 15.00MHz

Comp Carrier

2.117500000 GHz

Jvec |- File <porti-2117.5.png> saved

Port 1 -2132.5MHz

Report #FCC-20170302

FCC PART 27 TYPE APPROVAL Report 18




LTETS

FCC ID: Q78-

ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.132500000 GHz

Ref 30.00 dBm

Center 2.133 GHz
Res BW 220 kHz

Channel Power

19.83 dBm /15 MHz

Power Spectral Density

-51.94 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO  [09:45:28 AM Jul 05, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.132500000 GHz Frequency

Trig: Free Run Avg|Hold:>200/200
#Atten: 10 dB Ext Gain: -23.50 dB

Direction: Downlink
Num CC(s): 1

VBW 2.2 MHz

Carrier Power

19.83 dBm / 15.00MHz

Comp Carrier

2.132500000 GHz

IMSG

Port 1 -2147.5MHz

Report #FCC-20170302

FCC PART 27 TYPE APPROVAL Report 19




LTETS

FCC ID: Q78-

ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

[ SENSE:INT] [ ALIGN AUTO  [10:27

40 AM Jul 05, 2017

Carrier Ref Freq 2.147500000 GHz Carrler Ref Freq: 2.147500000 GHz )
.y Trig: Free Run Avg|Hold:>200/200 Direct

Ref 30.00 dBm

Center 2.148 GHz
Res BW 220 kHz VEW 2.2 MHz

Channel Power Comp Carrier | Carrier Power
[ ccol

19.79 dBm /15 MH
. r4

Power Spectral Density

-51.97 dBm /Hz

Frequency
ion: Downlink

#IFGain:Low " #Atten: 16 dB Ext Gain: -23.60 dB =~ Num CC(s): 1

2.147500000 GHz

IMSG

RF Bandwidth :1BW 10MHz(LTE 10MHz)

Max output Total Power
Port Center Freq. (MHZz) Power in W
in dBm Of single antenna

2115 19. 97 34.70

0 21325 20. 14 34. 70
2150 19. 87 34.70

2115 20. 01 34. 70

1 21325 19.91 34. 70
2150 19. 72 34.70

Port 0 -2115MHz

Report #FCC-20170302 FCC PART 27 TYPE APPROVAL Report 20




LTETS

FCC ID: Q78-

ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.115000000 GHz

Ref 30.00 dBm

Center 2.115 GHz
Res BW 150 kHz

Channel Power

19.97 dBm /10 MHz

Power Spectral Density

-50.03 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO  [11:50:22 AM Jul 05, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.115000000 GHz Frequency

Trig: Free Run Avg|Hold:>200/200
#Atten: 16 dB Ext Gain: -23.50 dB

Direction: Downlink
Num CC(s): 1

VBW 1.5 MHz

Carrier Power

19.97 dBm / 10.00MHz

Comp Carrier

2.115000000 GHz

IMSG

Port 0 -2132.5MHz
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FCC ID: Q78-

ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.132500000 GHz

Ref 30.00 dBm

Center 2.133 GHz
Res BW 150 kHz

Channel Power

20.14 dBm /10 MHz

Power Spectral Density

-49.86 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO  [11:43:29 AM Jul 05, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.132500000 GHz Frequency

Trig: Free Run Avg|Hold:>200/200
#Atten: 16 dB Ext Gain: -23.50 dB

Direction: Downlink
Num CC(s): 1

VBW 1.5 MHz

Carrier Power

20.14 dBm / 10.00MHz

Comp Carrier

2.132500000 GHz

IMSG

Port 0 -2150MHz
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FCC ID: Q78-

ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.150000000 GHz

Ref 30.00 dBm

Center 2.15 GHz
Res BW 150 kHz

Channel Power

19.87 dBm /10 MHz

Power Spectral Density

-50.13 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO  [11:02:26 AM Jul 05, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.150000000 GHz Frequency

Trig: Free Run Avg|Hold:>200/200
#Atten: 16 dB Ext Gain: -23.50 dB

Direction: Downlink
Num CC(s): 1

VBW 1.5 MHz

Carrier Power

19.87 dBm / 10.00MHz

Comp Carrier

2.150000000 GHz

IMSG

Port 1 -2115MHz
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FCC ID: Q78-

ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.115000000 GHz

Ref 30.00 dBm

Center 2.115 GHz
Res BW 150 kHz

Channel Power

20.01 dBm /10 MHz

Power Spectral Density

-49.99 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO  [12:00:30 PMJul 05, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.115000000 GHz Frequency

Trig: Free Run Avg|Hold:>200/200 Direction: Downlink
#Atten: 16 dB Ext Gain: -23.60 dB =~ Num CC(s): 1

VBW 1.5 MHz

Comp Carrier Carrier Power

20.01 dBm / 10.00MHz

2.115000000 GHz

IMSG

Port 1 -2132.5MHz
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FCC ID: Q78-

ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.132500000 GHz

Ref 30.00 dBm

Center 2.133 GHz
Res BW 150 kHz

Channel Power

19.91 dBm /10 MHz

Power Spectral Density

-50.09 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO  [11:42:09 AM Jul 05, 2017

"
#IFGain:Low

Carrier Ref Freq: 2.132500000 GHz Frequency

Trig: Free Run Avg|Hold:>200/200
#Atten: 16 dB Ext Gain: -23.50 dB

Direction: Downlink
Num CC(s): 1

VBW 1.5 MHz

Carrier Power

19.91 dBm / 10.00MHz

Comp Carrier

2.132500000 GHz

IMSG

Port 1 -2150MHz
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FCC ID: Q78-

ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

[ SENSE:INT] [ ALIGN AUTO

[11:05:15 AM Jul 05, 2017

Carrier Ref Freq: 2.160000000 GHz
.y Trig: Free Run Avg|Hold:>200/200
#Atten: 16 dB Ext Gain: -23.50 dB

Carrier Ref Freq 2.150000000 GHz

"
#IFGain:Low

Ref 30.00 dBm

Center 2.15 GHz

Res BW 150 kHz VBW 1.5 MHz

Carrier Power

Channel Power

19.72 dBm /10 MHz

Power Spectral Density

-50.28 dBm /Hz

Comp Carrier

Frequency

Direction: Downlink
Num CC(s): 1

19.72 dBm / 10.00MHz

2.150000000 GHz

IMSG

RF Bandwidth :1BW 5MHz(LTE 5MHz)

Max output Total Power
Port Center Freq. (MHz) Power in W
in dBm Of single antenna

21125 20. 10 34.70

0 21325 19. 87 34. 70

21525 19.92 34.70

21125 20. 04 34. 70

1 21325 19. 84 34. 70

21525 19.93 34.70

Port 0 -2112.5MHz
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FCC ID: Q78-

ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.132500000 GHz

Ref 30.00 dBm

Center 2.133 GHz
Res BW 68 kHz

Channel Power

19.87 dBm /5MHz

Power Spectral Density

-47.12 dBm /Hz

——
#IFGain:Low

[ SENSE:INT] [ ALIGN AUTO  [02:55:57 PMJul 05, 2017
Carrier Ref Freq: 2.132500000 GHz
.y Trig: Free Run Avg|Hold:>200/200

) #Atten: 16 dB Ext Gain: -23.50 dB

Frequency

Direction: Downlink
Num CC(s): 1

Span 7.5 VMIHz
VBW 680 kHz Sweep 1.933 ms

Carrier Power

19.87 dBm / 5.00MHz

Comp Carrier

2.132500000 GHz

IMSG

Port 0 -2132.5MHz
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FCC ID: Q78-

ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.132500000 GHz

Ref 30.00 dBm

Center 2.133 GHz
Res BW 68 kHz

Channel Power

19.87 dBm /5MHz

Power Spectral Density

-47.12 dBm /Hz

——
#IFGain:Low

[ SENSE:INT] [ ALIGN AUTO  [02:55:57 PMJul 05, 2017
Carrier Ref Freq: 2.132500000 GHz
.y Trig: Free Run Avg|Hold:>200/200

) #Atten: 16 dB Ext Gain: -23.50 dB

Frequency

Direction: Downlink
Num CC(s): 1

Span 7.5 VMIHz
VBW 680 kHz Sweep 1.933 ms

Carrier Power

19.87 dBm / 5.00MHz

Comp Carrier

2.132500000 GHz

IMSG

Port 0 -2152.5MHz
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FCC ID: Q78-

ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.152500000 GHz

Ref 30.00 dBm

Center 2.153 GHz
Res BW 68 kHz

Channel Power

19.92 dBm /5MHz

Power Spectral Density

-47.07 dBm /Hz

——
#IFGain:Low

[ SENSE:INT] [ ALIGN AUTO  [03:22:23 PMJul 05, 2017
Carrier Ref Freq: 2.162500000 GHz
.y Trig: Free Run Avg|Hold:>200/200

) #Atten: 16 dB Ext Gain: -23.50 dB

Frequency

Direction: Downlink
Num CC(s): 1

Span 7.5 VMIHz
VBW 680 kHz Sweep 1.933 ms

Carrier Power

19.92 dBm / 5.00MHz

Comp Carrier

2.152500000 GHz

IMSG

Port 1 -2112.5MHz
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FCC ID: Q78-

ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.112500000 GHz

Ref 30.00 dBm

Center 2.113 GHz
Res BW 68 kHz

Channel Power

20.04 dBm /5 MHz

Power Spectral Density

-46.95 dBm /Hz

——
#IFGain:Low

[ SENSE:INT] [ ALIGN AUTO  [02:27:06 PMJul 05, 2017
Carrier Ref Freq: 2.112500000 GHz
.y Trig: Free Run Avg|Hold:>200/200

) #Atten: 16 dB Ext Gain: -23.50 dB

Frequency

Direction: Downlink
Num CC(s): 1

Span 7.5 VMIHz
VBW 680 kHz Sweep 1.933 ms

Carrier Power

20.04 dBm / 5.00MHz

Comp Carrier

2.112500000 GHz

IMSG

Port 1 -2132.5MHz
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FCC ID: Q78-

ri Keysight LTE FDD & LTE-AFDD - Channel Power

(oo e

Carrier Ref Freq 2.132500000 GHz

Ref 30.00 dBm

Center 2.133 GHz
Res BW 68 kHz

Channel Power

19.84 dBm /5MHz

Power Spectral Density

-47.15 dBm /Hz

——
#IFGain:Low

[ SENSE:INT] [ ALIGN AUTO  [02:57:07 PMJul 05, 2017
Carrier Ref Freq: 2.132500000 GHz
.y Trig: Free Run Avg|Hold:>200/200

) #Atten: 16 dB Ext Gain: -23.50 dB

Frequency

Direction: Downlink
Num CC(s): 1

Span 7.5 VMIHz
VBW 680 kHz Sweep 1.933 ms

Carrier Power

19.84 dBm / 5.00MHz

Comp Carrier

2.132500000 GHz

IMSG

Port 1 -2152.5MHz
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ri Keysight LTE FDD & LTE-AFDD - Channel Power (| e
[ SENSE:INT] [ ALIGN AUTO  [03:21:31 PMJul 05, 2017
Carrier Ref Freq 2.152500000 GHz Carrler Ref Freq: 2.152500000 GHz o )
Co Trig: Free Run Avg|Hold:>200/200 Direction: Downlink
#IFGain:Low #Atten: 16 dB Ext Gain: -23.60 dB =~ Num CC(s): 1

Frequency

Ref 30.00 dBm

Center 2.153 GHz Span 7.5 VMIHz
Res BW 68 kHz VBW 680 kHz Sweep 1.933 ms

Channel Power Comp Carrier  Carrier Power
[ coo]  19.93dBm/5.00MHz | .
19.93 dBm 1 5 MHz 19.93 dBm / 5.00MHz R

RefFreq
2.152500000 GHz

Power Spectral Density

-47.06 dBm /Hz

6 RF EXPOSURE

Applicable standard: FCC §2.1091 §1.1037
Limit

According to 81.1307(b)(1), systems operating under the provisions of this section shall be
operated in a manner that ensures that the public is not exposed to radio frequency energy
level in excess of the Commission’s guidelines.

According to 81.1310 and 82.1091 RF exposure is calculated. Limits for Maximum
Permissible Exposure (MPE)
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(B) Limits for General Population/Uncentrolled Exposure
Frequency Electric Field Magnetic Field ~ PowerDensity  Averaging Time
Range Strength (E) Strength (H) s) [E" |H orS
(MHz) (V/m) (A (W/em) (minutes)
0.3-1.34 614 1.63 (100)* 30
1.34-30 824/f 2191 (180/£)* 30
30-300 275 0.073 0.2 30
300-1500 -- -- /1500 30
1500-100,000 -- -- 1.0 30
Test Data

Predication of MPE limit at a given distance

Equation from page 18 of OET Bulletin 65, Edition 97-01

S = EIRP/ 4nR?

Where: S = power density

R = distance to the center of radiation of the antenna= [EIRP /4nS]"?

According to §27.50, the equivalent isotropically radiated power (EIRP) of base
transmitters and cellular repeaters must not exceed 2000 Watts.
Frequency 2155MHz is between 1500MHz and 100,000MHz, and the Maximum
S=1mW/cm2
= R=3.99m.
This equipment should be installed and operated with minimum distance 3.99m
between the radiator& your body.

Test Result: pass

7/ MODULATION CHARACTERISTIC

Applicable Standard: Fcc s2.1047

Test Equipment List and Details

Manufacturer Description Model Serial Number Calibration | Calibration

Date Due Date
MXA Series

Agilent Spectrum N9030A MY49431143 | 2016.09.12 | 2017.09.12

Analyzer

DTS DTS 20dB DTS50-20-3-1 09112005 2016.09.12 | 2017.09.12

Attenuator
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FCC ID: Q78-

Silverline

Silverline RF
Cable

SLA18-NMN1T | 100311-04-0001

N/A

N/A

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all
calibration have been performed per the NVLAP requirements , traceable to NIST.

Test Procedure

LTE digital mode is used by EUT.

Test Data Environmental Conditions

Temperature: 20 °C

Relative Humidity: | 53 %

ATM Pressure: 1009 mbar

Test Result: pass

Test Mode: Transmitting LTE

Test Data:

RF Bandwidth :1BW 20MHz(LTE 20MHz)

RF Center Freq. o
Port (MH2) Test mode EVM%
E-TM2 1.82709
E-TM3.1 3.08938
2120 E-TM 3.2 4.03838
E-TM 3.3 3.94445
E-TM2 1.79427
E-TM3.1 3.09752
0 21325 E-TM 3.2 4.06098
E-TM 3.3 3.93335
E-TM2 1.80182
E-TM3.1 3.0784
2145 E-TM 3.2 4.03961
E-TM 3.3 3.92782
1 2120 E-TM2 1.8625
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E-TM3.1 3.09572
E-TM 3.2 4.05386
E-TM 3.3 3.94971
E-TM2 1.86541
E-TM3.1 3.14035
21325 E-TM 3.2 4.04204
E-TM 3.3 3.93355
E-TM2 1.90809
E-TM3.1 3.07185
2145 E-TM 3.2 4.02996
E-TM 3.3 3.9306
RF 2120MHz:
LTE-Port 0-2120MHz-E-TM2
ri Agilent LTE - Modulation Analysis
[ EXT REF| [ ALIGN AUTO [ 00:33:42 PM Apr27, 2017
Avg|Off Trece |[PEETR
] Trig: External 1 il Direction: Downlink

Range: 20.00 dBm Ext Gain: -25.80 dB = BW: 20 MHz(100 RB)

Center Freq
2.120000000 GHz

StartFreq
2.108000000 GHz

@ pe P9 Og e

25205 ] Stop 600 carrier Stop Freq
TimeLen 42 Sym TimeLen 42 Sym 2.132000000 GHz

"um
Ref 20 dBm

CF Step
2.400000 MHz
Auto Man

Center 212 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen 3 ms

msG 1) Waiting for Trigger STATUS

LTE-Port 0-2120MHz-E-TM3.1
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[ EXT REF] | ALIGN AUTO | 09:37:37 PM Apr27, 2017
Avg|Off TRACE

1 Trig: External 1 Direction: Downlink

Range: 20.00 dBm Ext Gain: -25.80 dB BW: 20 MHz(100 RB)

B

Center Freq

FDIM El
Ref0 %

Center Freq
2.120000000 GHz

StartFreq
2.108000000 GHz

sesdorbe
episaikge
I LEEXEERERE &)
sBReadBe
Y XYL R
seRERERD
sPreonselhe
YA XL X

Stop Freq
2.132000000 GHz

25321 || Start 600 carri ) Stop 600 carrier
TimeLen 42 Sym | Res BW 15 kHz TimeLen 42 Sym

Ref20 dBm

CF Step
2.400000 MHz
Auto Man

Center 2.12 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen 3 ms

I MSG ISTATUS

LTE-Port 0-2120MHz-E-TM3.2
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EXT REF] | ALIGN AUTO | 10:26:59 PM Apr27, 2017
Avg|Off TRACE
[ Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -25.80 dB BW: 20 MHz(100 RB)

B

FDIM El
Ref0 %

Center Freq
2.120000000 GHz

StartFreq
2.108000000 GHz

i
L - . .3 b I &
2532 25321 Stop 600 carrier Stop Freq

Res BW 15 kHz TimeLen 42 Sym TimeLen 42 Sym 2.132000000 GHz

m
Ref 20 dBm CF Step

] 2.400000 MHz
Auto Man

Center 2.12 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen 3 ms

IMSG

LTE-Port 0-2120MHz-E-TM3.3
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ri Agilent LTE - Modulation Analysis

B

[ EXT REF] | ALIGN AUTO | 10:30:52 PM Apr27, 2017
Avg|Off TRACE
) Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -25.80 dB BW: 20 MHz(100 RB)

Center Freq

FDIM El
Ref0 %

Center Freq
2.120000000 GHz

StartFreq
2.108000000 GHz

Stop Freq
2.132000000 GHz

Stop 660 carrier
TimeLen 42 Sym

Ref20 dBm

CF Step
2.400000 MHz
Auto Man

Center 2.12 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen 3 ms

I MSG ISTATUS

RF 2132.5MHz:
LTE-Port 0-2132.5MHz-E-TM2
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ri Agilent LTE - Modulation Analysis
i RL RF AC [ EXT REF] | ALIGN AUTO [ 09:42:24 PM Apr27, 2017
Center Freq 2.132500000 GHz . Avg|Off . TRACE :
1 Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -25.80 dB BW: 20 MHz(100 RB)

B

FDIM El
Ref0 %

Center Freq
2.132500000 GHz

StartFreq
2.120500000 GHz

Stop Freq
2.144500000 GHz

Stop 660 éarr "
TimeLen 42 Sym

CF Step
2.400000 MHz
Auto Man

Ref20 dBm

Center 2.1326 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen 3 ms

I MSG ISTATUS

LTE-Port 0-2132.5MHz-E-TM3.1
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Agilent LTE - Modulation Analysis
RF

RL AC
Center Freq 2.132500000 GHz

B

[ EXT REF] | ALIGN AUTO | 09:46:17 PM Apr27, 2017
Avg|Off TRACE

1 Trig: External 1 Direction: Downlink

Range: 20.00 dBm Ext Gain: -25.80 dB BW: 20 MHz(100 RB)

FDIM El
Ref0 %

Center Freq

2.132500000 GHz

StartFreq
2.120500000 GHz

YRS NY NE
apdesipe
EeBeRONE
'R EXNENENE ]
'F2YXREX ]
' XXX 33X Y
ePsesalhy
(YT IS X))

Stop Freq
2.144500000 GHz

25321 || Start 600 carri Stop 600 carrier
TimeLen 42 Sym | Res BW 15 kHz TimeLen 42 Sym

Ref20 dBm

CF Step
2.400000 MHz
Auto Man

Center 2.1326 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen 3 ms

I MSG ISTATUS

LTE-Port 0-2132.5MHz-E-TM3.2
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ri Agilent LTE - Modulation Analysis
RF

] RL AC
Center Freq 2.132500000 GHz

B

[ EXT REF] | ALIGN AUTO | 10:35:40 PM Apr27, 2017
Avg|Off TRACE

1 Trig: External 1 Direction: Downlink

Range: 20.00 dBm Ext Gain: -25.80 dB BW: 20 MHz(100 RB)

FDIM El
Ref0 %

Center Freq
2.132500000 GHz

StartFreq
2.120500000 GHz

Stop Freq
2.144500000 GHz

] nStopGL’l.O cat-'r r
TimeLen 42 Sym

CF Step
2.400000 MHz
Auto Man

Ref20 dBm

Center 2.1326 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen 3 ms

I MSG ISTATUS

LTE-Port 0-2132.5MHz-E-TM3.3
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ri Agilent LTE - Modulation Analysis
i RL RF AC [ EXT REF] | ALIGN AUTO [ 10:39:33 PM Apr27, 2017
Center Freq 2.132500000 GHz . Avg|Off . TRACE :
1 Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -25.80 dB BW: 20 MHz(100 RB)

B

FDIM El
Ref0 %

Center Freq
2.132500000 GHz

StartFreq
2.120500000 GHz

. ?‘ - .
top 600 carrier
TimeLen 42 Sym

Stop Freq
2.144500000 GHz

CF Step
2.400000 MHz
Auto Man

Ref20 dBm

Center 2.1326 GHz Span 24 MHz

Res BW 1.27313 kHz TimeLen 3 ms
IMSG ISTATUS
RF 2145MHz:

LTE-Port 0-2145MHz-E-TM2
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FCC ID: Q78-

ri Agilent LTE - Modulation Analysis

EXT REF]

| ALIGN AUTO

| 09:51:07 PM Apr27, 2017

Center Freq

Ref20 dBm

Avg|Off

~) Trig: External 1 .75
Range: 20.00 dBm Ext Gain: -25.80 dB

FDIM El
Ref0 %

TRACE
Direction: Downlink
BW: 20 MHz(100 RB)

" étoi) 600 carrier
TimeLen 42 Sym

B

Center Freq

2.145000000 GHz

StartFreq

2.133000000 GHz

Stop Freq

2.157000000 GHz

Auto

CF Step
2.400000 MHz
Man

Center 2.145 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen 3 ms
Jvec Sowaiting for Trigger sTATUS
LTE-Port 0-2145MHz-E-TM3.1
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[

ALIGN AUTO | 09:55:00 PM Apr27, 2017

| EXT REF|

Avg|Off TRACE Frequency
) Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -25.80 dB BW: 20 MHz(100 RB)
FODME
Ref0%
LA RN E XX R Center Freq
spbearp s 2.145000000 GHz
b bk BBDOESR
XX XXX LT B |
LA R N NN RN ] StartFreq
(R X E NN N ¥
adsseeb & 2.133000000 GHz
' FENEEX N e |
26321 || Start 600 carrier ; " Stop 600 carrier Stop Freq
TimeLen 42 Sym | Res BW 15 kHz TimeLen 42 Sym 2.157000000 GHz
a |
Ref20 dBm g CF Step
2.400000 MHz
Auto Man

Center 2.145 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen3 ms

IMSG

LTE-Port 0-2145MHz-E-TM3.2
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FCC ID: Q78-

ri Agilent LTE - Modulation Analysis

[

EXT REF|

ALIGN AUTO | 10:44:20 PM Apr27, 2017

Frequency

y Trig: External 1

25321
TimeLen 42 Sym

Ref20 dBm

Span 24 MHz
TimeLen3 ms

Center 2.145 GHz
Res BW 1.27313 kHz

Range: 20.00 dBm

Start 600 carri-er
Res BW 15 kHz

TRACE
Direction: Downlink
BW: 20 MHz(100 RB)

Avg|Off

Ext Gain: -25.80 dB

FDME
Ref0 %

f
Center Freq
2.145000000 GHz

StartFreq
2.133000000 GHz

Stop Freq
2.157000000 GHz

CF Step
2.400000 MHz
Man

'S .-E A.a .
Stop 600 carrier
TimeLen 42 Sym

Auto

IMSG

LTE-Port 0-2145MHz-E-TM3.3
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ri Agilent LTE - Modulation Analysis

[

| EXT REF| | ALIGN AUTO | 10:48:15 PM Apr27, 2017
Avg|Off TRACE Frequency
) Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -25.80 dB BW: 20 MHz(100 RB)
FOME
Ref 0%

Center Freq

2.145000000 GHz
s |

StartFreq

2.133000000 GHz
N |

26321 || Start 600 carrier " Stop 600 carrier Stop Freq

TimeLen 42 Sym | Res BW 15 kHz TimeLen 42 Sym 2.157000000 GHz
: EEE—————

Ref 20 dBm g CF Step

2.400000 MHz

Auto Man

Center 2.145 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen3 ms

IMSG

RF 2120MHz:
LTE-Port 1-2120MHz-E-TM2
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ri Agilent LTE - Modulation Analysis

[

AC | EXT REF| | ALIGN AUTO | 10:00:05 PM Apr27, 2017 e
Center Freq 2.120000000 GHz , Avgloff  Trece[NIEHED SEL
) Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -24.90 dB BW: 20 MHz(100 RB)
FOME
Ref0 %
Center Freq
2.120000000 GHz
s
StartFreq
2.108000000 GHz
N |
25321 || Start 500 carrier StopFreq
TimeLen 42 Sym | Res BW 15 kHz 2.132000000 GHz
: EEE—————
Ref20 dBm 9 CF Step
2.400000 MHz
Auto Man

Center 2.12 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen3 ms

IMSG

LTE-Port 1-2120MHz-E-TM3.1
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Agilent LTE - Modulation Analysis

[

Frequency

ALIGN AUTO | 10:03:58 PM Apr27, 2017

Avg|Off TRACE

) Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -24.90 dB BW: 20 MHz(100 RB)

AC | EXT REF|

Center Freq 2.120000000 GHz

FOME
Ref0%

(LA R NN XN LN ST oo el i Center Freq
spiossge el Gt il i b o L 2.120000000 GHz

2092000 %S
GpaUeBRAD L |
YR B NN R K] O PEa s : StartFreq
I EYREXNNY : 5 . o
TR I ; s 2.108000000 GH
adasneeh e e L z
 EE T AR NN : ; : e |
25321 || Start 600 carrier T stop 600 carrier Stop Freq
TimeLen 42 Sym | Res BW 15 kHz TimeLen 42 Sym 2.132000000 GHz
. ||
Ref20 dBm 9 CF Step
2.400000 MHz
Auto Man

Center 2.12 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen3 ms

IMSG

LTE-Port 1-2120MHz-E-TM3.2
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FCC ID: Q78-

ri Agilent LTE - Modulation Analysis

AC

Center Freq 2.120000000 GHz

EXT REF|

ALIGN AUTO

[ 10:53:34 PM Apr27, 2017

Ref20 dBm

Center 2.12 GHz
Res BW 1.27313 kHz

25321
TimeLen 42 Sym

Span 24 MHz
TimeLen3 ms

Avg|Off

) Trig: External 1
Range: 20.00 dBm

FOME
Ref0%

Start 600 carrier
Res BW 15 kHz

Ext Gain: -24.90 dB

TRACE
Direction: Downlink
BW: 20 MHz(100 RB)

[

Frequency

Center Freq
2.120000000 GHz

StartFreq
2.108000000 GHz

Stop Freq
2.132000000 GHz

CF Step
2.400000 MHz
Auto

Man

IMSG

LTE-Port 1-2120MHz-E-TM3.3
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ri Agilent LTE - Modulation Analysis

[

AC | EXT REF| | ALIGN AUTO | 10:57:27 PM Apr27, 2017 e
Center Freq 2.120000000 GHz , Avgloff  Trece[NIEHED SEL
) Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -24.90 dB BW: 20 MHz(100 RB)
FOME
Ref0 %
Center Freq
2.120000000 GHz
s |
StartFreq
2.108000000 GHz
N |
! i - i) & it
25321 Stop 600 carrier Stop Freq
TimeLen 42 Sym TimeLen 42 Sym 2.132000000 GHz
: EEE—————
Ref20 dBm g CF Step
2.400000 MHz
Auto Man

Center 2.12 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen3 ms

IMSG

RF 2132.5MHz:
LTE-Port 1-2132.5MHz-E-TM2
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ri Agilent LTE - Modulation Analysis
i RL RF AC | EXT REF|

Center Freq 2.132500000 GHz

[

ALIGN AUTO | 10:08:45 PM Apr27, 2017
Avg|Off TRACE

y Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -24.90 dB BW: 20 MHz(100 RB)

Frequency

FOME
Ref0%

Center Freq
2.132500000 GHz

StartFreq
2.120500000 GHz

v N el

25321 || Start 600 carrier Stop 600 carrier Stop Freq
TimeLen 42 Sym | Res BW 15 kHz TimeLen 42 Sym 2.144500000 GHz

Ref20 dBm : CF Step
2.400000 MHz

Auto Man

Center 2.1325 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen3 ms

IMSG

LTE-Port 1-2132.5MHz-E-TM3.1
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Agilent LTE - Modulation Analysis

[

RL RF AC | EXT REF| | ALIGN AUTO [ 10:12:38 PM Apr27, 2017 o
Center Freq 2.132500000 GHz , Avgloff  Trece[NIEHED SEL
y Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -24.90 dB BW: 20 MHz(100 RB)
FOME
Ref0 %
24 Center Freq
*n 2.132500000 GHz
L

*e s |

: : StartFreq

2.120500000 GH

o # z
e S|

25321 || Start 600 carrier " Stop 600 carrier StopFreq

TimeLen 42 Sym | Res BW 15 kHz TimeLen 42 Sym 2.144500000 GHz
g ||

Ref20 dBm p g CF Step

2.400000 MHz

Auto Man

Center 2.1325 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen3 ms

IMSG

LTE-Port 1-2132.5MHz-E-TM3.2
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ri Agilent LTE - Modulation Analysis

[

i RL RF AC | EXT REF| | ALIGN AUTO | 11:02:14 PM Apr27, 2017 s
Center Freq 2.132500000 GHz , Avgloff  Trece[NIEHED SEL
y Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -24.90 dB BW: 20 MHz(100 RB)
FOME
Ref 0%

Center Freq

2.132500000 GHz
B |

StartFreq

2.120500000 GHz
|

26321 || Start 600 carrier Stop 600 carrier Stop Freq

TimeLen 42 Sym | Res BW 15 kHz TimeLen 42 Sym 2.144500000 GHz
1 E=

Ref 20 dBm g CF Step

2.400000 MHz

Auto Man

Center 2.1325 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen3 ms

IMSG

LTE-Port 1-2132.5MHz-E-TM3.3

Report #FCC-20170302 FCC PART 27 TYPE APPROVAL Report 53




LTETS -

ri Agilent LTE - Modulation Analysis

[

i RL RF AC | EXT REF| | ALIGN AUTO | 11:06:08 PM Apr27, 2017 s
Center Freq 2.132500000 GHz , Avgloff  Trece[NIEHED SEL
y Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -24.90 dB BW: 20 MHz(100 RB)
FOME
Center Freq
2.132500000 GHz
B |
StartFreq
2.120500000 GHz
|
L i iyl ot A
25321 || Start 600 carrier Stop 600 carrier Stop Freq
TimeLen 42 Sym | Res BW 15 kHz TimeLen 42 Sym 2.144500000 GHz
E=
Ref 20 dBm g CF Step
2.400000 MHz
Auto Man

Center 2.1325 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen3 ms

IMSG

RF 2145MHz:
LTE-Port 1-2145MHz-E-TM2
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ri Agilent LTE - Modulation Analysis

[

| EXT REF| | ALIGN AUTO | 10:17:25 PM Apr27, 2017
Avg|Off TRACE Frequency
) Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -24.90 dB BW: 20 MHz(100 RB)
FOME
Ref 0% ]

Center Freq

2.145000000 GHz
s |

StartFreq

2.133000000 GHz
I N |

] L 3

25321 || Start 600 carrier Stop Freq

TimeLen 42 Sym | Res BW 15 kHz 2.157000000 GHz
: EEE—————

Ref 20 dBm 9 CF Step

2.400000 MHz

Auto Man

Center 2.145 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen3 ms

IMSG

LTE-Port 1-2145MHz-E-TM3.1
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FCC ID: Q78-

EXT REF|

[ 10:21:18 PM Apr27, 2017

'YEXREFFEY)
dgehesdPp s
' TYYLXERE XL
sUsPADSEN
[ F E N ER NN
deassans
adlaveeae
YY Y2 3ELE

25321
TimeLen 42 Sym

Ref20 dBm

Span 24 MHz
TimeLen3 ms

Center 2.145 GHz
Res BW 1.27313 kHz

Avg|Off
) Trig: External 1
Range: 20.00 dBm

FOME

Ref0%

Start 600 carrier

Res BW 15 kHz

Direction: Downlink

Ext Gain: -24.90 dB  BW: 20 MHz(100 RBE)

TRACE

'Stp éOO ca"t:r r
TimeLen 42 Sym

[

Frequency

Center Freq
2.145000000 GHz

StartFreq
2.133000000 GHz

Stop Freq
2.157000000 GHz

CF Step
2.400000 MHz
Auto Man

IMSG

LTE-Port 1-2145MHz-E-TM3.2
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FCC ID: Q78-

ri Agilent LTE - Modulation Analysis

EXT REF|

ALIGN AUTO

[ 11:10:56 PM Apr27, 2017

25321
TimeLen 42 Sym

Ref20 dBm

Span 24 MHz
TimeLen3 ms

Center 2.145 GHz
Res BW 1.27313 kHz

Avg|Off

) Trig: External 1
Range: 20.00 dBm

FOME
Ref0%
el

L
Start 600 carrier
Res BW 15 kHz

Ext Gain: -24.90 dB

TRACE
Direction: Downlink
BW: 20 MHz(100 RB)

Stop 00 carriet:
TimeLen 42 Sym

[

Frequency

Center Freq
2.145000000 GHz

StartFreq
2.133000000 GHz

Stop Freq
2.157000000 GHz

CF Step
2.400000 MHz
Man

Auto

IMSG

LTE-Port 1-2145MHz-E-TM3.3
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ri Agilent LTE - Modulation Analysis

[

| ALIGN AUTO | 11:14:50 PM Apr27, 2017
Avg|Off TRACE
(] Trig: External 1 Direction: Downlink
Range: 20.00 dBm Ext Gain: -24.90 dB BW: 20 MHz(100 RB)

EXT REF|

AC

Center Freq 2.145000000 GHz

Frequency

Center Freq
2.145000000 GHz

StartFreq
2.133000000 GHz

25321 || Start 600 carrier T Stop 600 carrier Stop Freq
TimeLen 42 Sym | Res BW 15 kHz TimeLen 42 Sym 2.157000000 GHz

Ref20 dBm : CF Step
: 2.400000 MHz

Auto Man

Center 2.145 GHz Span 24 MHz
Res BW 1.27313 kHz TimeLen3 ms

IMSG

RF Bandwidth :1BW 15MHz(LTE 15MHz)

RF Center Freq. o
Port (MH2) Test mode EVM%
E-TM2 1.8103
E-TM3.1 2.6750
21175 E-TM 3.2 3.6357
E-TM 3.3 4.8076
E-TM2 1.8173
E-TM3.1 2.6758
0 21325 E-TM 3.2 3.6270
E-TM 3.3 4.8047
E-TM2 1.6844
E-TM3.1 2.6712
21475 E-TM 3.2 3.6315
E-TM 3.3 4.7863
E-TM2 2.1652
E-TM3.1 2.6852
1 21175 E-TM 3.2 3.609
E-TM 3.3 4.7864
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E-TM2 1.9783

E-TM3.1 2.6899

2132.5 E-TM 3.2 3.6169
E-TM 3.3 4.7920

E-TM2 1.8812

E-TM3.1 2.6851

2141.5 E-TM 3.2 3.6160
E-TM 3.3 4.7918

RF 2117.5MHz:
LTE-Port 0-2117.5MHz-E-TM2

ri Keysight LTE FDD & LTE-A FDD - Modulation Analysis
(! RF 50Q AC [ SENSE:INT] | ALIGN AUTO  [05:20:35 PMJul 04, 2017
Carrier Ref Freq 2.117500000 GHz Carrier Ref Freq: 2.117500000 GHz TRACE Frequency
) Trig: External1 Direction: Downlink
#Atten: 16 dB Ext Gain: -23.50 dB Num CC(s): 1

DErmo trum {CC0)
Ref20 %

3.3516 || Start 450 carrier Stop 450 carrier

TimeLen 140 Sym || Res BW 15 kHz TimeLen 140 Sym

Ref 156 dBm

Center 21175 GHz Span 24.9999046326 MHz
Res BW 381.936 Hz TimeLen 10.00003 ms

LTE-Port 0-2117.5MHz-E-TM3.1
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ri Keysight LTE FDD & LTE-A FDD - Modulation Analysis ==
[ SENSE:INT] [ ALIGN AUTO  [05:22:18 PMJul 04, 2017
Carrier Ref Freq: 2117500000 GHz TRACE Frequency
Trig: External1 Direction: Downlink
#Atten: 16 dB Ext Gain: -23.50 dB Num CC{s): 1

Start 450 carrier ] ' Stop450 carrier
TimeLen 140 Sym

33516
TimeLen 140 Sym

Ref 15 dBm

2.117500000 GHz

Center 2.1175 GHz Span 24.9999046326 MHz
Res BW 381.936 Hz TimeLen 10.00003 ms

LTE-Port 0-2117.5MHz-E-TM3.2
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FCC ID: Q78-

ri Keysight LTE FDD & LTE-A FDD - Modulation Analysis

ALIGN AUTO

[05:16:25 PMJul 04, 2017

Carrier Ref Freq: 2.117500000 GHz
Trig: External1
#Atten: 16 dB

33516
TimeLen 140 Sym

Ref 15 dBm

Center 2.1175 GHz Span 24.9999046326 MHz
Res BW 381.936 Hz TimeLen 10.00003 ms

Ext Gain: -23.50 dB

TRACE

Direction: Downlink
Num CC(s): 1

Stop 450 carrier
TimeLen 140 Sym

(oo e

Frequency

2.117500000 GHz

LTE-Port 0-2117.5MHz-E-TM3.3
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ri Keysight LTE FDD & LTE-A FDD - Modulation Analysis ==
[ SENSE:INT] [ ALIGN AUTO  [05:19:14 PMJul 04, 2017
Carrier Ref Freq: 2117500000 GHz TRACE Frequency
i Trig: Externall Direction: Downlink
#Atten: 16 dB Ext Gain: -23.50 dB Num CC{s): 1

e Stopdsb cartier
TimeLen 140 Sym

33516
TimeLen 140 Sym

Ref 15 dBm

2.117500000 GHz

Center 2.1175 GHz Span 24.9999046326 MHz
Res BW 381.936 Hz TimeLen 10.00003 ms

RF 2132.5MHz:
LTE-Port 0-2132.5MHz-E-TM2

Report #FCC-20170302 FCC PART 27 TYPE APPROVAL Report 62




LTETS -

[ro [ | S
[ SENSE:INT] [ ALIGN AUTO  [09:53:55 AM Jul 05, 2017

Carrier Ref Freq: 2132500000 GHz rece FEECER Frequency
Trig: External1 Direction: Downlink
#Atten: 16 dB Ext Gain: -23.50 dB Num CC{s): 1

A YTERE RN
T EEERERE
& 8 & % oz afp
2 s 8 s af e
I

-3.352 33516
Res BW 15 kHz TimeLen 140 Sym

Sto 450 carri
TimeLen 140 Sym

Ref0 dBm

2.132500000 GHz

Center 2.1325 GHz Span 24.9999046326 MHz
Res BW 381.936 Hz TimeLen 10.00003 ms

IMSG STATUS

LTE-Port 0-2132.5MHz-E-TM3.1
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FCC ID: Q78-

(oo e

3.376
Res BW 15 kHz

Ref 15 dBm

Center 2.1325 GHz
Res BYWW 381.936 Hz

SENSE:INT] [ ALIGN AUTO

[10:08:58 AM Jul 05, 2017

Carrier Ref Freq: 2.132500000 GHz
Trig: External1

#Atten: 16 dB

3.3761
TimeLen 140 Sym

Span 24.9999046326 MHz
TimeLen 10.00003 ms

Ext Gain: -23.50 dB

Start -450 carrier
Res BW 15 kHz

Trace 1B Frequency

Direction: Downlink
Num CC(s): 1

top 450 carrier
TimeLen 140 Sym

2.132500000 GHz

LTE-Port 0-2132.5MHz-E-TM3.2
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FCC ID: Q78-

(oo e

3.376
Res BW 15 kHz

Ref 15 dBm

Center 2.1325 GHz
Res BYWW 381.936 Hz

TimeLen 140 Sym

[ SENSE:INT] [ ALIGN AUTO

[10:09:58 AM Jul 05, 2017

Carrier Ref Freq: 2.132500000 GHz
Trig: External1

#Atten: 16 dB Ext Gain: -23.50 dB

Start 450 carrier
Res BW 15 kHz

3.3761

Span 24.9999046326 MHz
TimeLen 10.00003 ms

race B Frequency

Direction: Downlink
Num CC(s): 1

Sfop 450 carrier
TimeLen 140 Sym

2.132500000 GHz

LTE-Port 0-2132.5MHz-E-TM3.3
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FCC ID: Q78-

(oo e

3.376
Res BW 15 kHz

Ref 15 dBm

Center 2.1325 GHz
Res BYWW 381.936 Hz

SENSE:INT] [

ALIGN AUTO

[10:12:22 AM Jul 05, 2017

Carrier Ref Freq: 2.132500000 GHz
Trig: External1

#Atten: 16 dB

3.3761
TimeLen 140 Sym

Span 24.9999046326 MHz
TimeLen 10.00003 ms

Ext Gain: -23.50 dB

Start '0 carrier
Res BW 15 kHz

race B Frequency

Direction: Downlink
Num CC(s): 1

“Stop 450 ca
TimeLen 140 Sym

2.132500000 GHz

RF 2147.5MHz:

LTE-Port 0-2147.5MHz-E-TM2
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FCC ID: Q78-

(oo e

[ SENSE:INT]

[ ALIGN AUTO [10:46:45 AM Jul 05, 2017

Carrier Ref Freq: 2.147500000 GHz

Trig: External1
#Atten: 16 dB

* 0B a8 T IR
L RN B A TP
' a a s 8 te

3.376
Res BW 15 kHz

3.3761
TimeLen 140 Sym

Ref 15 dBm

Center 2.1475 GHz
Res BYWW 381.936 Hz

Span 24.9999046326 MHz
TimeLen 10.00003 ms

Start 450 carrier
Res BW 15 kHz

race 1B Frequency

Direction: Downlink

Ext Gain: -23.50 dB Num CC{s): 1

Ref20 %

“Stop 450 carrier
TimeLen 140 Sym

2.147500000 GHz

LTE-Port 0-2147.5MHz-E-TM3.1
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FCC ID: Q78-

(oo e

3.376
Res BW 15 kHz

Ref 15 dBm

Center 2.1475 GHz
Res BYWW 381.936 Hz

SENSE:INT] [ ALIGN AUTO

[10:47:38 AM Jul 05, 2017

Carrier Ref Freq: 2.147500000 GHz
Trig: External1

#Atten: 16 dB

3.3761
TimeLen 140 Sym

Span 24.9999046326 MHz
TimeLen 10.00003 ms

Ext Gain: -23.50 dB

Ref20 %

Start -450 carrier
Res BW 15 kHz

Trace B Frequency
Direction: Downlink

Num CC(s): 1

top 450 carrier
TimeLen 140 Sym

2.147500000 GHz

LTE-Port 0-2147.5MHz-E-TM3.2
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FCC ID: Q78-

(oo e

3.376
Res BW 15 kHz

Ref 15 dBm

Center 2.1475 GHz
Res BYWW 381.936 Hz

SENSE:INT] [ ALIGN AUTO

[10:49:48 AM Jul 05, 2017

Carrier Ref Freq: 2.147500000 GHz
Trig: External1

#Atten: 16 dB

3.3761
TimeLen 140 Sym

Span 24.9999046326 MHz
TimeLen 10.00003 ms

Ext Gain: -23.50 dB

Ref20 %

Start 450 carrier
Res BW 15 kHz

race B Frequency
Direction: Downlink

Num CC(s): 1

foﬁ 450 éarrigf
TimeLen 140 Sym

2.147500000 GHz

LTE-Port 0-2147.5MHz-E-TM3.3
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FCC ID: Q78-

(oo e

3.376
Res BW 15 kHz

Ref 15 dBm

Center 2.1475 GHz
Res BYWW 381.936 Hz

SENSE:INT] [

ALIGN AUTO

[10:54:06 AM Jul 05, 2017

Carrier Ref Freq: 2.147500000 GHz
Trig: External1

#Atten: 16 dB

3.3761
TimeLen 140 Sym

Span 24.9999046326 MHz
TimeLen 10.00003 ms

Ext Gain: -23.50 dB

Start 450 carrier
Res BW 15 kHz

Trace 1B Frequency

Direction: Downlink
Num CC(s): 1

"“Stop 450 carrier
TimeLen 140 Sym

2.147500000 GHz

RF 2117.5MHz:

LTE-Port 1-2117.5MHz-E-TM2
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ri Keysight LTE FDD & LTE-A FDD - Modulation Analysis

[ro [ | S
[ SENSE:INT] [ ALIGN AUTO  [05:21:03 PMJul 04, 2017

Carrier Ref Freq: 2117500000 GHz TRACE Frequency
Trig: External1 Direction: Downlink
#Atten: 16 dB Ext Gain: -23.50 dB Num CC{s): 1

P2 s o rEwe
[ IR L
T EEERERE A
AR R EEEN.
a e o w4

3.3516 Start carrier '-' top 450 cartier

TimeLen 140 Sym | Res BW 15 kHz TimeLen 140 Sym

Ref 15 dBm

2.117500000 GHz

Center 2.1175 GHz Span 24.9999046326 MHz
Res BW 381.936 Hz TimeLen 10.00003 ms

LTE-Port 1-2117.5MHz-E-TM3.1
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ri Keysight LTE FDD & LTE-A FDD - Modulation Analysis

[ro [ | S
[ SENSE:INT] [ ALIGN AUTO  [05:21:44 PMJul 04, 2017

Carrier Ref Freq: 2117500000 GHz TRACE Frequency
Trig: External1 Direction: Downlink
#Atten: 16 dB Ext Gain: -23.50 dB Num CC{s): 1

33516 || Start 450 carrier ' Stop 450 cartier
TimeLen 140 Sym TimeLen 140 Sym

Ref 15 dBm

2.117500000 GHz

Center 2.1175 GHz Span 24.9999046326 MHz
Res BW 381.936 Hz TimeLen 10.00003 ms

Msc| i File <port1-2117.5-E-TM2.0.png> saved sTaTUS

LTE-Port 1-2117.5MHz-E-TM3.2
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ri Keysight LTE FDD & LTE-A FDD - Modulation Analysis ==
[ SENSE:INT] [ ALIGN AUTO  [05:17:03 PMJul 04, 2017
Carrier Ref Freq: 2117500000 GHz TRACE Frequency
Trig: External1 Direction: Downlink
#Atten: 16 dB Ext Gain: -23.50 dB Num CC{s): 1

to'50 carrier
TimeLen 140 Sym

33516
TimeLen 140 Sym

Ref 15 dBm

2.117500000 GHz

Center 2.1175 GHz Span 24.9999046326 MHz
Res BW 381.936 Hz TimeLen 10.00003 ms

mse | 1File <port0-2117.5-E-TM3.2.png> saved

LTE-Port 1-2117.5MHz-E-TM3.3
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ri Keysight LTE FDD & LTE-A FDD - Modulation Analysis ==
[ SENSE:INT] [ ALIGN AUTO  [05:18:28 PMJul 04, 2017
Carrier Ref Freq: 2117500000 GHz TRACE Frequency
i Trig: Externall Direction: Downlink
#Atten: 16 dB Ext Gain: -23.50 dB Num CC{s): 1

“Stop 450 carrier
TimeLen 140 Sym

33516
TimeLen 140 Sym

Ref 15 dBm

2.117500000 GHz

Center 2.1175 GHz Span 24.9999046326 MHz
Res BW 381.936 Hz TimeLen 10.00003 ms

RF 2132.5MHz:
LTE-Port 1-2132.5MHz-E-TM2
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i Keysight LTE FDD & LTE-A FDD - Modulation Analysis

FCC ID: Q78-

[ro [ | S
[ SENSE:INT] [ ALIGN AUTO  [10:01:04 AMJul05, 2017

Carrier Ref Freq: 2132500000 GHz TRACE Frequency
Trig: External1 Direction: Downlink
#Atten: 16 dB Ext Gain: -23.50 dB Num CC{s): 1

Stop 450 carrier
TimeLen 140 Sym

Ref0 dBm

2.132500000 GHz

Center 2.1325 GHz Span 24.9999046326 MHz
Res BW 381.936 Hz TimeLen 10.00003 ms

mse | 1File <port0-2132.5_0001.png> saved sTATUS

LTE-Port 1-2132.5MHz-E-TM3.1
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FCC ID: Q78-

(oo e

3.376
Res BW 15 kHz

Ref 15 dBm

Center 2.1325 GHz
Res BYWW 381.936 Hz

SENSE:INT] [ ALIGN AUTO

[10:02:53 AM Jul 05, 2017

Carrier Ref Freq: 2.132500000 GHz
Trig: External1

#Atten: 16 dB

3.3761
TimeLen 140 Sym

Span 24.9999046326 MHz
TimeLen 10.00003 ms

Ext Gain: -23.50 dB

Start -450 carrier
Res BW 15 kHz

Trace B Frequency
Direction: Downlink

Num CC(s): 1

Stop 450 carrier
TimeLen 140 Sym

2.132500000 GHz

LTE-Port 1-2132.5MHz-E-TM3.2

Report #FCC-20170302

FCC PART 27 TYPE APPROVAL Report

76




FCC ID: Q78-

(oo e

3.376
Res BW 15 kHz

Ref 15 dBm

Center 2.1325 GHz
Res BYWW 381.936 Hz

SENSE:INT] [ ALIGN AUTO

[10:10:46 AM Jul 05, 2017

Carrier Ref Freq: 2.132500000 GHz
Trig: External1

#Atten: 16 dB

3.3761
TimeLen 140 Sym

Span 24.9999046326 MHz
TimeLen 10.00003 ms

Ext Gain: -23.50 dB

Start 450 carrier
Res BW 15 kHz

race 1B Frequency

Direction: Downlink
Num CC(s): 1

Sto?l 0 carrier
TimeLen 140 Sym

2.132500000 GHz

LTE-Port 1-2132.5MHz-E-TM3.3

Report #FCC-20170302

FCC PART 27 TYPE APPROVAL Report
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FCC ID: Q78-

(oo e

3.376
Res BW 15 kHz

Ref 15 dBm

Center 2.1325 GHz
Res BYWW 381.936 Hz

SENSE:INT] [

ALIGN AUTO

[10:11:44 AM Jul 05, 2017

Carrier Ref Freq: 2.132500000 GHz
Trig: External1

#Atten: 16 dB

3.3761
TimeLen 140 Sym

Span 24.9999046326 MHz
TimeLen 10.00003 ms

Ext Gain: -23.50 dB

Start 450 carrier
Res BW 15 kHz

race 1B Frequency

Direction: Downlink
Num CC(s): 1

: Stoipk4_50" carrier
TimeLen 140 Sym

2.132500000 GHz

RF 2147.5MHz:

LTE-Port 1-2147. 5MHz-E-TM2

Report #FCC-20170302

FCC PART 27 TYPE APPROVAL Report
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FCC ID: Q78-

(oo e

@ &8 e e e RN
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3.376
Res BW 15 kHz

Ref 15 dBm

Center 2.1475 GHz
Res BYWW 381.936 Hz

[ SENSE:INT] [ ALIGN AUTO

[10:37:48 AM Jul 05, 2017

Carrier Ref Freq: 2.147500000 GHz
Trig: External1

#Atten: 16 dB Ext Gain: -23.50 dB

Ref20 %

Start 450 carrier
Res BW 15 kHz

3.3761
TimeLen 140 Sym

Span 24.9999046326 MHz
TimeLen 10.00003 ms

race B Frequency
Direction: Downlink

Num CC(s): 1

top 450 carrier
TimeLen 140 Sym

2.147500000 GHz

LTE-Port 1-2147.5MHz-E-TM3.1

Report #FCC-20170302

FCC PART 27 TYPE APPROVAL Report
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FCC ID: Q78-

(oo e

SENSE:INT] [ ALIGN AUTO

[10:48:06 AM Jul 05, 2017

Carrier Ref Freq: 2.147500000 GHz
Trig: External1

#Atten: 16 dB

3.376
Res BW 15 kHz

Ref 15 dBm

Center 2.1475 GHz
Res BYWW 381.936 Hz

3.3761
TimeLen 140 Sym

Span 24.9999046326 MHz
TimeLen 10.00003 ms

Ext Gain: -23.50 dB

Start -450 carrier
Res BW 15 kHz

Trace 1B Frequency
Direction: Downlink

Num CC(s): 1

Stop 450 carrier
TimeLen 140 Sym

2.147500000 GHz

LTE-Port 1-2147.5MHz-E-TM3.2

Report #FCC-20170302

FCC PART 27 TYPE APPROVAL Report
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